KEY CHS1 CHS1B
NO. | DESCRIPTION PART NO. | PART NO.
1 TOP, FRAME ASSY. 035121R 035132R
2 PLATE, COVER PTD. 035176R 035176R
3 GASKET 035177R 035177R
4 RAIL, MOUNTING ASSY. 035125R 035136R
5 COLLAR, FLUE REAMED 035175R 035175R
(=3 COVER, PLATE REAR CAB. 035267R 035265R

¥d SCREW 8 X 1/2 = *

8 HANDLE, SPRING 025516R 025516R
o CORNER, CABINET PTD. 035126R 035137R
10 REAR, CAB. PTD. 035129R 035140R
11 TOP, LOUVERED (LT & RT) 035131R 035142R
12 TOP, CENTER LOUVERED 035130R 035141R
13 TOP, LOUVERED CTR. 035268R 035266R
14 TRIM, BRASS 032413R 032413R
15 TRIM, BRASS (14-5/8L) 032414R 032414R
16 KEY, CORNER 024034R 024034R
17 SCREW, SET 8-32 X 1/8 024035R 024035R
18 SIDE, LEFT CAB. PTD. 035128R 035139R
19 GASKET, GLASS 035179R 035179R
20 GLASS 033971R 033971R
21 FRAME, GLASS & BRASS 035178R 035178R
22 CORNER, CAB. & BRASS 035190R 035195R
23 SIDE, CAB. FRONT PTD. 035122R 035133R
24 | TOP, CAB. FRONT PTD. 035124R 035135R
25 BOTTOM, CAB. FRONT 035123R 035134R
26 TRIM, BRASS (26-7/8) 032418R 032418R
27 LOUVER, GRILLE ASSY. 034297R 034297R
28 KINOB 011656R 011656R
29 CONTROL, SPEED ADJ. 035262R 035262R
30 HOUSING, WIRING ASSY. 035073R 035073R
31 LEVELER, LEG 016343R 016343R
32 PEDESTAL ASSY. 035408R 035408R
33 INSULATION 035182R 035182R
34 BLOWER ASSY. 035165R 035165R
35 INSULATION 035183R 035183R
36 CONNECTOR & WIRE 035184R 035184R
37 INSULATION 035181R 035181R
38 SHROUD, BLOWERPTD. 035075R 035075R
39 CORDSET, BLOWER ASSY. 016186R 016186R
40 PAN, ASH ASSY. 034290R 034290R
41 DOOR (FEED) & HANDLE 035401R 035401R

SEE FIGURE 1 FOR COMPONENTS
42 PIN, HINGE P626R P6e26R
43 DOOR, CAB: ASSY. 035127R 035138R
449 KNOB&LATCH BAGGED 035403R 035403R
45 CURTAIN, SMOKE PTD. 035144R 035144R
46 ROD, . STOVE KIT 035409R 035409R
47 HANDLE, 3/4 DIA. BALL 019848R 019848R
48 HANDLE, AIRWASH SLIDE 035410R 035410R
49 SPACER P5138R 95138R
50 SLIDE, AIR 032210R 032210R
51 CURTAIN, SMOKE & FAST. 035411R 035411R
52 LOGO & FASTENERS 035412R 035412R
53 PIPE, LAST JUNT. PTD. 004302R 004302R
54 HOUSING, AIR SLIDE 032209R 032209R
55 GRATE, LEFT 007717R 007717R
56 GRATE, RIGHT 007716R 007716R
57 EXT. FRONT GRATE 035414R 035414R
58 DOOR (ASH) & HANDLE 035398R 035398R
SEE FIGURE 2 FOR COMPONENTS

59 RETAINER, COG 007715R 007715R
60 COG, GRATE 007714R 007714R
61 RETAINER, FUEL 035197R 035197R
62 FRAME, GRATE O035301R 035301R
63 EXTENSION, REAR GRATE O035300R O035300R
64 SHAKER 005256R 005256R

PURCHASE LOCALLY




FEED DOOR

KEY| FIGURE 1 PART
NO. | DESCRIPTION NO.
1_| HANDLE ASSY. 015905R
2 | DOORFEED & ROPE 035400R
3 | ROPE FIBERGLASS 009535-03R
4 | SHIELD DOOR RAD. 035402R
5 | SCREW 1/4 X 1/2 L MAC. 3
6 | LATCH & LATCH FASTEN. 035395R

PURCHASE LOCALLY

NOTE: THE COMPLETE FEED DOOR ASSEMBLY MAY
BE ORDERED BY USING PART NUMBER 035401R OR
INDIVIDUAL COMPONENTS MAY BE ORDERED AS

DESCRIBED ABOVE.
ASH DOOR
KEY| FIGURE 2 PART
NO. | DESCRIPTION NO.
1_| HANDLE ASSY. 015905R
2 | HANDLE 3/4 DIA."BALL 019848R
3_| SPACER P5138R
4 | PIN HINGE DRBILLED 028893R
5 | DOOR ASH & ROPE ASSY. 035397R
6 | ROPE FIBERGLASS 012053-01R
7 | SLIDE\AIR PTD. 035393R
8 | SPRING COIL 026892R
9 | WASHERCUP 015964R
10-[\SHIELD INLET AIR 035394R
11 | KEY COTTER -
12 | SCREW _10-24 X 3/4 -
13 | WASHER LOCK SPLIT #10 .
14 | LATCH & LATCH FAST. 035395R

PURCHASE LOCALLY

NOTE: THE COMPLETE ASH DOOR ASSEMBLY MAY BE
ORDERED BY USING PART NUMBER 035398R OR

INDIVIDUAL COMPONENTS MAY BE ORDERED AS
DESCRIBED ABOVE.






